PR

osemasto b
+Culo 610 CB'M‘ la

>

e

‘GRASSMASTER 610

* L4~ 99s
S ] Quioelo




Dasceiption, NOT Hinsrasion No.

PFLEASE QUOTE PART NUMBER &
or et hand cide from oalicg in

7.:'?3:.

PAGE 4




GL.AQ O T T R, T T
él ‘Kiwi Mowerdbimited™ +#-

| ! il
~ | () PO Box 185, Kz
Gassnaste) blO 'Ph07-549;ﬁ2
www.kiwimower §o8

byl
B ¢
Qty| Item Part Description G
No No __r
30 850071 Shaft Assembly, Lif
31 850156 Cm,mw i
1 8500%2 Ammn, Comtrol 1 [ 32 850164 Link, Lift (From) 1
2 880108 Bracket, Control . 2 |13 %0292 G 2
3 750103 Screw, Grub 5/16"|x 3/8 1 | 3¢ 750128 Nut, Nyloc M16 k]
4 850154 Toggle . ‘-1' g W Washer g
5 850069 Handle Assembl 50338 Bearing
6 880178 Link, Comrol (S50540)C0 2 | 37 850128 Whoel Asscmbly, Rear .
7 75 M! Control 3 | 38 850115 V Beit, A46
8 530099 2 | 39 850131 Pulley, Wheel
9 754124 2 | 40 750338 Bearing 2
@& 10 8s0123 2 | 41 350091 Hanger, Deck
‘1 850119 2 | a3 850188 Guard, Pulley 2
I 850166 1 143 850114 V Belt, A26 1
5., 81 1 | 44 850104 Cover, From |
i 108 2 | 45 850117 nﬁm 1
118 169 1 [ 46 754195 V Beit, B53 1
. 1G 850172 1 | 47 850111 Amn, Teasion 1
1R 250004 1 |48 Subframe 1.
g 130157 1 | 49 450134 Pulley, Engine 1
850158 Lever 1 | s0 350033 Chsesis 1}
21 &S0126 2 | S1 750219 Nipple Grease | s
22 850063 1 | 52 750207 Cirelip, 16mm . B»
f 73 £50100 2 |53 750241 Bush Al €
| 24 £50092 2 | 54 850121 Washer, Rat 42" x } 12" ..
25 850062 1 | 85 850116 Wheel , Froog -
ﬁ mm 1 | 76 850023 Amm Amembly, Stablliser . % i =
29 gso11s 8 | 77 850084 Bracket, Castor o | 1
— — 4 — L : Y .éf
= . K vare Limitad : ‘
. | - < BUX 185 Katikati 3.
—Ph 07-549 1237 Fax 07-549 0393 GRASSMASTER 810
; 'wm{,k!wrmowers.co.nz (19%4m0____
SRy S - v b email: kingeat@xtra.co.nz
] ’
Description Qty | Item 7Pnrt Description Qty
No No !
BLADE AND HOUSING ASSY 68 840140 ing, Spi 1
69 850142 Houmz_mmr 1
58 5 |70 750127 Nut, Nyloc 19
59 3 |71 850146 Blade - Gragsmaser 610 1
P73 1|72 750182 Boit 1
61 1|73 750266 Screw,SetM10x30 1
62 1 |74 850191 Washer, Blade 1
& 1 |75 750686 Bush-Pulley Contre 1
&4 1 \ -
6s 1 NO‘I'II.LUSTIQT_E
669 2 :
67 - 2 850086  Specer-Single Bearing 1




Kiwi Mow
PO Box 18b

Ph 07 - 548 1237

B www.Kiwi

AU BWe
LAY AR

.00 B @NED
21° 00 612M0

ZU

rs Limited

d

. xog Od
MOW MDA

L A

xed Lee} 6¥S” LoM

Fenient 1
paywi @

Fax 07 -549 0393
owers.co.nz

email: kingcat@xtra.co.nz




CUB 610 Parts Listing

gs0lbm [Blade (ub bIO Muldn . (Olhe. ES0CS| Fove IO,
Part No. Description ) Part No. Descriptlion aecy
850146 Blade -610 £-5 he 750230 Bush1" Biloc
755204 V Belt gearbox ) 850151 Washer-spindle
V31 V Belt blade 755454 Spacer-bearing cub610
wo2 V Belt x 2 wheels 850062 Arm assy R/H-wheel drive
850238 Mulch plate 850063 Arm assy L/H-wheel drive
850103 Gearbox 850091 Hanger-Deck
850092 Coupling-Shaft 850022 Arm Assy-stabiliser 610
754124 Bearing 850235 Spacer-Tec 6.5 engine
850038 Flangette 850098 Washer-engine pulley
750405 Key-woodruff 850084 Bracket-castor
850116 Wheel-front 850236 Spindle-cub 610
850117 Pulley-idler 850100 Spacer-rear cover(10mm)
750308 Bearing-blade shaft x2 850104 Cover-front
850192 Knob 850202 Guard L/H
750219 Grease nipple 850203 Guard R/H
750368 Spring-handbrake return 850111 Arm-Tension
750385 Spring-tension 850156 Connector-Tie rods
850119 Spring -lever 850157 Link-fixed engage iever
750241 Bush-black 850158 Link-adjustable E/Lever
750207 Circlip 850161 Link Rear -Lift
750370 Nut-wing M8 850164 Link Front-Lift
752008 Decal s/n plate 850166 Lever-Lift
850186 Decal control 850169 Lever engage
850241 Decal Cub610 850172 Lever-Gear
754117 Circlip external 850239 Spacer-Rear Cover (8mm)
15013 Deflector-kingcat B50033 Chassis
AMOBS Throttle clamp lever 850069 Handle Assy
AM273 Deflector pivot rod 850004 Panel Control
850081 Bare deck B50546 Link-Control 6mm
850123 Shaft Assy-output 850561 Lever-Control
850128 Wheel assy-rear 850563 Spacer-Lever
850131 Pulley-wheel AMO52E1  |Deflector Bracket -
850134 Pulley-engine AM158 Blade Pulley QF.nggc)L_i
850208 Hub-Pulley AM242 Bearing Housing
AM272 Deflector Spring Misc Keq (Gar spingle s\atbr)
PIFBB126:S9 !ldler Flat FIG BRG Sealed L= el ) i
500149 {Hand/Grip/PVC/BLK




IS it o
jg =X a99

1

DI IR | r4 3T £ Oy . ..|m¢..§,ww T

"oz 40k A e G = -7 o o S B - S A e v/ 2" I
b £ Wme L 3F I BYSSL| A0 Wwd  Er O D  LoYosZ
2 Ty Y o 22iosZ| 69 [ VP ~ SL=L
YouD TL -l AT OIFon LSCOE | [H. Z %A
~O3 LE-& FEE TSNS LSITOSEPT (0T B 7 %)
\po2 LTTE E5XTI =1 -- 0£5058 ~ €L'ST I =120 HiB8OO0S53
‘po? 9 £8P ¥F o CAETSE [P IET piET .
| S o
Sy =) me =50 o_m

B "133HS ¥3IA0O SIHL ONIGNTONI S3O9Vd
............. 3AIF03Y 10N 00 NOA 41 AT3LVIOINNI SN LOVLINOD 3SVv3'ld

~TSL\Y oD ST N WY S-S narans |




Cup 660 @

QKOLQSWMJQ‘"&( CQC:O i Horda GXV 340 ——p-

gsou2 Sprale- Gessrasrey L.
gsovz Pole
\1906% \-QC'«\Q- CO\L:;,C— %\\oc_.&—(s]"\ .

ars v sw R
- -

.

-

When ordering PLEASE QUOTE PART NUMBER & Description, NOT Tlunraten No.
Netermine right or left hand side from standing in operting povition (fanding at handle)

BA AT g



FRASSMASTER 660

(199410 __ _ ) a5
- Grassmuastes 660: Powored by
?E_ GWD-S%!’Y)QS'@J/ OO Cu.b 660 Honda GXV 340
| Item Part Description Qty | Jtem Part Description Q
No No 150250 (Bushy ) No No
TRACTOR UNPT 58 750128 Nut, Nyloc M16 3
5% 850121 Washer, 5/8" x [ 3/8" q
1 350561 Lever-Control 2 60 750338 Bearing 2
2 754107 Grip-Hand 2 161 850220 Rim-Grassmaster Rear 2
3 750135 NutNyloc 3/8" 2 |62 750762 Tube-400x 8§ 2
4 750199 Washer, Starlock 5/16" 2 (63 850221 Tyre-400 x 8, Diamond Tread 2
5 850864 Control-Throttle 1 164 850117 Pulley-Idler 1
6 350554 Handle 1 165 850525 Am Assy-Stabiliser 1
7 850549 Link-Control, LH Top 1 |66 750385 Spring-Pan Lift 1
8 =~ 850550 Link-Control, RH Top 1 (67 500196 Toggle-FanLift 2
2 850560 Nut-Adjuster 2 |68 850516 Hanger-Deck 4
10 750129 Nut, M8 7 16% 750170 Bolt, M10 x 50 4
11 850546 Link-Control 2 |70 850539 Chassis 1
12 850860 Panel-Contro} 1 171 500266 Collar-Shaft, 3/4" 2
13 850099 Bolt, Spacer-Rear Cover 2 |72 750103 Screw, Grub 5/16" x 3/8" 2
14 850203 Guard-RH 1 [73 3500321 Bush 4
15 850202 Guard-LH 1 /74 850530 Bracket-Castor 2
16 850100 Sleeve, Spacer-Rear Cover 2 |75 850530 Bracket-Castor 2
@ 17 750102 Nut, Nyloc M8 21176 500257 Boli, M10x 110 2
13 850192 Knob, 3/2" x 1 1/4 3 {77 750127 Nut Nyloc M10 ) 23
19 850538 LeverLift 1178 850502 Wheel-Solid Rubber, 280mm 2
20 850169 Lever-Engape 1179 - e -
J 21 850026 Bolt, M10x55 2 |80 750370 Nut, Wing M8 2
s 22 B50119 Spring-Lever . 2 |81 850534 Cover-Front 1
('} 23 500196 Toggle-PanLift 2 (8 — -
24 850537 Link-Rear Lift 1 ’ .
25 850556 Link-Front Lift 1 BAIL ASSY
26 750108 Nut, M10 4
27 850158 Link-Engage Lever, Adjustable 1 850866 Bail Hande Assy 1
28 850157 Link-Engage Lever, Fixed 1 |1 850082 - Handle-Bail 1
29 754226 Spring-Engage 1 |2 850108 - Bracket-Anm Conntrol <.
30 830580 Lever-Cear 113 750103 -Screw, Grub 5/16 x 3/8" 2
31 750177 Bolt, 144" x /4" 1 |14 850154 -Topgle 2
32 330483 ‘Gearbox < raies 15 850069 -Han le-Upper 1
33 850092 Coupling-Shaft 2 [6 850175 - Link-Contol 1
34 754124 Bearing ' 2 |7 750237 - Knob-Control 1
35 850507 Sha ey Assy-Output 2 18 850172 «Lever-Gear 1
36 850115 Belt, A46 2 |9 850004 - Panel-Control 1
| 37 -850063 Anu Assy-LH Wheel Drive 1 =
0 38 850062 Arm Assy-RH Whee] Drive 1 NOT ILLUSTRATED
3% 850126 Pulley-Jockey 2 .
40 850120 Washer, 1"x 1 7/8" 4 850506 Tank-Fuel 1
41 754116 Circlip, 25mm External 2 560376 Cap-Tank 1
42 850131 Pulley-Wheel yA 850547 Washer, Mounting Tank 4
43 750338 Bearing 2 751227 Elbow 1
44 750181 Screw,SetMS8x 16 14 754143 Tailpiece 1
45 750207 Circlip, 16mm External 1 750214 Wagher, 5/16" x 1 14" 4
46 850508 Pulley-Gearbox Input 1 750331 Hoseclip 2
47 850210 Belt, A32 | 850571 Hose-Fuel 1
48 850134 Pulley-Engine 1| 850570 Spacer-Front Tank 1
49 750230 Bush, 1" 1 350568 Spacst-Rear Tank 1
30 850098 Washer-Engine Pulley 1 750106 Bolt, M8 x 90 2
/L S1 850505 Screw-Cap, M6 x 16 3 850857 Axle-Front Wheel :
© 52 750127 Nut, Nyloc M10 23 750405 Key-Woodruff, 3/16" x 3/4" 1
<, 53 850111 -Tension 1 . 750388  Spring-Drive Control Link 2
54 850036 Bolt, 3/8" x 1 3/4" 1 750413 asher-Slot Hardened, Gear Lever 1
35 850569 Guard-Belt, Rear 1 750092  Washer-Heavy, Gear Lever 1
S§6 754123 Bejt, B52 1 754117  Circlip, 12mm External 2
57 750292 Cap-Grease 2




e Ciido bb(D

Grrasamaster b0 -

r‘,‘;-

BLADE AND HOUSING Aé;

\ - el
755@cke}—Cb.s+c( 850530 @)) X \’ﬂ

{cub V0
%O)?ﬁ " - uoé(,) S

-l -
]

' . A 75‘0962%

Or\[j
E@%“‘“})‘*’J '§56502  theel Seld ?Jober-@g)
9'; MWy

When ondering PLEASE QUOTE PART NUMBER. & Deseription, NOT Tustration Ne. i
Determine right or left hand side ffom standing tn operuting positon (standing st bandle)



e e Culo b / Gvasamaster 660

Itern Part  Description Qty| Item Part Description Qty
No No No No
BLADE AND HOUSING ASSY 13 750338 Bearing 2
14 500099  Housing-Spindle 1
1 750219 Nipple,Grease M6 3 15 750119 Screw, M8 x 30 4
2 750128  Nut, Nyioc M16 3 | 16 850511 Spindle Assy 1
3 850151  Washer, Spindie 1 | 17 750127  Nut, Nyloc M10 23
4 850509  Pulley-Spindle 1 | 18 850515  Blade 1
5 754123 Belt, B52 1 19 750266 Screw, Set M10 x 30 2
6 850517  Deck Assy 1 [ 20 750266 Bolt, M10x 30 1
7 750116  Screw, M8 x20 4 | Z1 750686  Bush-Pulley Centre 1
8 850074  Bracker-Flap 1
9 750102 Nut, Nyloc M8 21 NOT ILLUSTRATED
10 750116 Screw, M8 x 20 4
11 850075  Flap 1 850086  Spacer-Single Bearings 1
12 750282  Sé¢al-Spindle 2
"'
~
o
Whea ordering PLEASE QUOTE PART NUMBER & Description. NOT Hlustration No, PAGE 3

Detennine right or left hand side from sunding in operting position (standing at hendle)



CUB 660 Parts Listing
Part No. Description Part No. Description '
850515 Blade Cub 660 850860 Panel-Control
755204 V Belt-drives Gearbox B50863 Owners Manual
wo2 (x2) V Belt-side Pifbb12659 ldier,Fiat, Flg, Brg,Sealed
754123 V Belt- Blade AMOBE Throttle Clamp lever 4 Cale O
850103 Gearbox AM272 Deflector Spring
850092 Coupling-shaft AM273 Deflector Fivot Rod
754124 Bearing AEL202 010 AMO52E1 Deflector Bracket o
850038 Flangette PFL203 15013 Deflector-Kingcat
750405 Woodruff Key - m 850410 Mulch Plate Cub 660
850502 Wheel c/w tyre 250 x4_(FRonT) 850307 Socket-cap ' B
850117 Pulley idier (Blade. enqaae ) 750385 Spring-tension
750338 Bearing 6205 - 850507 Shaft Assy-output 660 ~ B
750282 Seal 35-52-7 850129 Wheel Assy Rear ¢/w rim tyre and tube
750198 Pin-cotter 850902 400 x 8 x 4 ply fractor griptyre
850192 Knob Black 850901 Rim only rear Cub 660 o
750219 Grease Nipple Straight 850903 Tube 350 x 400 x 8 =
750388 Spring-Handbrake Return 850131 Pulley-wheel
850119 Spring Lever 850134 Pulley-engine
750250 Bush-Black 4 el < 850509 Pulley-Spindie 660
750207 Circlip 16mm external 500089 Housing-spindle A
750370 Nut-Wing M8 850511 Spindle Cub660 B |
750413 Washer-2530-P1 Transaxle 500111 Bush-taper o
752008 Decal-S/N plate 750230 Bush1®Biloc ]
850503 Decal Cub 660 850151 Washer-spindle iy
850504 Decal-Control 660 850086 Spacer -Brg-deck —‘
754117 Circlip-external M12 850089 Spacer-Pulley _VE
750193 Circlip 19mm x2 850062 Arm Assy RH Wheel Drive '
850584 Arm-tension 660 850063 Arm Assy LH Wheel Drive
850157 Link-fixed engage lever 850516 Hanger-Deck 660
850158 Link-Adjustable E/l ever 850517 Deck Assy Cub 660 -
850582 Lever-engage 660 850525 Arm Assy-stabiliser 660
850580 LeverGear 660 850098 Washer-Engine pulley
850539 Chassis Cub 660 850530 Bracket Castor 660 ('ﬁm,«) B
850856 Link- Lift Front 850239 Spacer -rear cover c
500196 Toggle -{Pan Lift ) Black 850100 Spacer-rear cover 10mm
850857 Axle -Front Cub 660 850569 Belt guard rear 660 L
B50553 Handle Assy -Lever Control 660 850534 Cover -Front 660
850202 Guard L/H 850580 Pulley-gearbox input
850203 Guard R/H 8S0S 1T [Deak Axsy
Gooiwa Rwber Haerdagmpo . ~J

Modilcchan . Speedue EF 150261 +Soo217? ey

-



SPARE PARTS LIST FOR KINGCAT CUB 660

P/NUMBER DESCRIPTION

850515 BLADE

850511 SPINDLE

750338 SPINDLE BEARINGS X 2

[750282 SPINDLE SEALS X 2

754123 BELT - BLADE DRIVE

750261 BELT - GEARBOX DRIVE

w02 BELT - WHEEL DRIVE X 2
BB126598 IDLER PULLEY - WHEEL DRIVE X 2
850114 IDLER PULLEY - BLADE BELT
BBSAN25 BEARING - OUTPUT SHAFT X 2
850507 OUTPUT SHAFT / PULLEY ASSY X 2
850092 COUPLING - QUTPUT SHAFT
850502 FRONT WHEEL X 2

850530 CASTER BRACKET X 2

750250 PIVOT BUSH - CASTER BRACKET X 4
850561 CONTROL LEVER X 2

850103 3 SPEED GEARBOX

850549 LINK - LEVER TOP U/H

850550 LINK - LEVER TOP R/H

850546 LINK - LEVER BOTTOM X 2

850560 ADJUSTER NUT - LEVER LINK

Lare Yec\ \E\gsj 2057



